swasrancas. FCC RADIO TEST REPORT

Report No. : FR250408001B

<Carrier 0+2>

Plot on Channel 6545 MHz + 6585 MHz

<Carrier 1+3>

Plot on Channel 6625 MHz + 6665 MHz
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Date: 28 MAY.2025 02:26:22

<Carrier 0+2>

Plot on Channel 6645 MHz + 6685 MHz

ectrum 2 ectrum =
Reflevel 18.24 dBm  Offset 29.24 d2 Mode Auto Sweep Reflevel 18.24 dBm  Offset 29.24 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
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CF 6.565 GHz 1001 pts Span 319.232 MHz CF 6.645 GHz 1001 pts Span 319.104 MHz
Spactrum Emission Mask Standard: None Spactrum Emission Mask Standard: None
Peak Power -0.26 dBm RBW 1.000 MHz Peak Power -1.06 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  Alimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-150.616 MHz | -119.712 MHz 1.000 MHz 6.42470 GHz ~54.41 dBm -54.15 dB “14.15d8 -150.552 MHz | -119.654 MHzZ 1.000 MHz 6.52518 GHz -53,04 dBm -51.98 dB ~11.98.0B
-119.712 MHz | -79.808 MHz 1,000 MHz 643641 GHz -54,37 dBm -54.11 d8 -14.45 dB -119.664 MHz | -79.776 MHz 1.000 MHz 6.52709 GHz -41,60 dBm -40.54 dB -1.06 dB
-79,808 MHz | -40.904 MHz 1,000 MHz 6.43664 GHz -52,00 dBm -51.74 dB -24.04 dB -79.776 MHz | -40.888 MHz 1.000 MHz 6.53499 GHz -31,91 dBm -30.85 dB -6.91 dB
-40.904 MHz -39.904 MHz 1.000 MHz. 6.52493 GH2 -30.28 dém -20.03 d8 -26.69 dB -40.888 MHz -39.888 MHz 1.000 MH2 6.60495 GH2 -29.47 dém -28.41 dB -25.08 dB
39,904 MHz 20,904 MHz 1.000 MHz 6.60507 GHz -30.32 dBm -30.06 dB -26.73 dB 39,888 MHz 40,888 MHz 1.000 MHz 6.68505 GHz -30.81 dBm -29.75 dB 26.42 dB
40,904 MHz 79,808 MHz 1.000 MHz 6.62536 GHz -33.54 dém -33.20 dB -9.29 dg 40,888 MHz 79.776 MHz 1.000 MHz 6.72462 GHz -53,44 dém -52.38 dB 24.41dB
79808 MHz | 119.712 MHz 1,000 MHz 6.66540 GHz -40,43 dBm ~40.23 dB -6.04 dB 79776 MHz | 119.664 MHz 1.000 MHz 6.76450 GHz -54,72 dBm -53.66 dB -13.71dB
110.712 MHz | 159.616 MHz 1.000 MHz 668551 GHz -54,39 dBm -54.14 dB -14.14 dB 110,664 MHz | 159.552 MHz 1.000 MHz 6.76029 GHz -54.43 dBm -53.42 dB -13.42 dB
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Date: 28 MAY 2025 02:24:44

<Carrier 1+3>

Plot on Channel 6725 MHz + 6765 MHz
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Date: 28 MAY.2025 02:27.58

Spectrum “é] Spectrum “é’
RefLevel 18.24 dem  Offset 29.24 d2 Mode Auto Sweep RefLevel 18.24 dem  Offset 20.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.665 GHz 1001 pts Span 319.36 MHz CF 6.745 GHz 1001 pts Span 319.232 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.25 dBm RBW 1.000 MHz Peak Power -0.97 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  Alimi Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  Alimit
-159,680 MHz | -119.760 MHz 1.000 MHz 6.54444 GHz -54.01 dém -53.76 db -13.76 B -159.616 MHz | -119.712 MHzZ 1.000 MHz 6.62002 GHz -52,96 dBm 51.98.d8 -11.98 0B
-119.760 MHz | -79.840 MHz 1,000 MHz 6.54572 GHz -53.86 dBm 5361 d8 -13.76 db -118712 MHz  -79.808 MHz 1,000 MHz 6.62736 GHz -46,65 dBm -45.66 dB -6.30 db
-79.840 MHz | -40.920 MHz 1.000 MHz 660494 GHz -47 84 dbm -47.59 db -23.66 db -79.808 MHz | -40.904 MHz 1.000 MHz 668457 GHz -40,42 dbm -39.45 db -15.52 b
-40.920 MHz -39.920 MHz 1.000 MHz. 6.62491 GH2 -29.51 dém -29.27 d8 -25.93 d8 -40.904 MHz -39.904 MHz 1.000 MH2 6.70493 GH2 -30.46 dém -20.49 dB -26.15 dB
39,920 MHz 40,920 MHz 1.000 MHz 6.70509 GHz 31,34 dBm -31.00 dB -27.75dB 39,904 MHz 40,904 MHz 1,000 MHz 6.78507 GHz -30,63 dBm -29.66 dB -26.32 dB
40,920 MHz 79,840 MHz 1,000 MHz 6.72538 GHz -32,58 dBm -32.33dB -8.33dB 40,904 MHz 79,808 MHz 1.000 MHz 6.80503 GHz -48,12 dBm -47.15 dB -23.21dB
79,840 MHz | 119.750 MHz 1.000 MHz 6.76544 GHz -39,70 dbm -39.45 dB -5.26 db 79,808 MHz | 119.712 MHz 1,000 MHz 6.66455 GHz -54,34 dbm -53.36 dB -13.41 B
110,760 MHz | 159.680 MHz 1.000 MHz 6.81270 GHz -54.60 dbm -54.45 dB -14.45 db 119,712 MHz | 159.616 MHz 1.000 MHz 6.87253 GHz -54.15 dbm -53.18 dB -13.18 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

<Carrier 0+2>
Plot on Channel 6735 MHz + 6775 MHz
ectrum

Ref Level 18.24 dBm
SGL Count 100/100

Offset 2924 de Mode Auto Sweep

<Carrier 1+3>
Plot on Channel 6815 MHz + 6855 MHz
ectrum

Ref Level 18.24 dBm
SGL Count 100/100

Offset 20.24 d& Mode Auto Sweep
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GF 6.755 GHz 1001 pts Span 319.488 MHz | [ GF 6.835 GHz 1001 pts Span 319.104 MHz

Spectrum Emission Mask Standard: None
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Date: 28 MAY.2025 02:31:55

Peak Power -2.84 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  Alimi
-150,744 MHz | -119.808 MHz 1.000 MHz 6.63056 GHz ~53,60 dBm -50.76 dB ~10.76 dB
-119.808 MHz | -79.872 MHz 1,000 MHz 6.63535 GHz -53,83 dBm -50.98 dB -11.03dB
-79.872 MHz | -40.936 MHz 1,000 MHz 6.67766 GHz -52,49 dBm -49.65 dB -22.21dB
-40.936 MHz -39.936 MHz 1.000 MHz. 6.71490 GH2 -32.78 dém -29.93 d8 -26.60 dB
39,936 MHz 40.936 MHz 1.000 MHz 6.79510 GHz -33.18 dBm -30.34 dB -27.01dB
40,936 MHz 79.872 MHz 1.000 MHz 6.81540 GHz -31.99 dém -29.15 dB 515 d8
79872 MHz | 119.808 MHz 1,000 MHz 6.65543 GHz -37.77 dBm -34.92 dB -0.73 dB
110,808 MHz | 159.744 MHz 1,000 MHz 6.67407 GHz -54,60 dBm -51.76 dB -11.76 dB

Spectrum Emission Mask Standard: None

Peak Power -1.61dBm RBW 1.000 MHz

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-150.552 MHz | -119.654 MHzZ 1.000 MHz 6.71262 GHz ~54.11 dBm 52.51dB 12.5108
-119.664 MHz | -79.776 MHz 1.000 MHz 6.73496 GHz -42,10 dBm -40.50 dB -6.40 dB
-79.776 MHz | -40.888 MHz 1.000 MHz 6.77499 GHz -43,56 dBm -41.95 db -18.02 dB
-40.888 MHz -39.888 MHz 1.000 MH2 6.79495 GH2 -31.91 dém -30.30 dB -26.97 dB
39,888 MHz 40,888 MHz 1.000 MHz 6.87505 GHz -31.56 dBm -29.96 dB 26,63 B
40,888 MHz 79.776 MHz 1.000 MHz 6.89501 GHz -49,42 dBm -47.82 dB -23.88 dB
79776 MHz | 119.664 MHz 1.000 MHz 6.95450 GHz -54,53 dBm -53.32 dB -13.37 dB
110,664 MHz | 159.552 MHz 1.000 MHz 6.95514 GHz -54.88 dBm -53.27 dB -13.27 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

<Multiple Carrier, X1 mode>

EUT Mode

Non-Contiguous 40MHz + 40MHz

<5965 MHz + 6405 MHz>
Plot on Channel 5965 MHz

Plot on Channel 6405 MHz

ectrum - ectrum -
RefLevel 20.00 dBm  Offset 3557 d8 Mode Auto Sweep RefLevel 20.00 dBm  Offset 35.57 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 5.965 GHz 1001 pts Span 158.976 MHz CF 6.405 GHz 1001 pts Span 158.976 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.87 dBm RBW 1.000 MHz Peak Power -0.83 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  aLimit |
-79,488 MHz -59.616 MHz 1.000 MHz 5.90165 GHz -50.,62 dbm -49.75 db 9,75 db -79,488 MHz -59.616 MHz 1.000 MHz 6.32550 GHz -49,04 dBm -48.22 dB -8.22 0B
-59.616 MHZ -39.744 MHz 1,000 MHz. 5.90546 GHz -50.62 dBm —49.75 dB -9.80 dB -59.616 MH2 -39.744 MHZ 1.000 MHz 634546 GHz -49.30 dém -48.47 dB -8.52 dB
-39,744 MHz -20.872 MHz 1.000 MHz 5.92534 GHz -49,78 dBm -48.91 dB -20,95 dB -39.744 MHz -20.872 MHz 1.000 MHz 6.36534 GHz -47,83 dBm -47.01 dB -19.04 b
20872 MHz | -19.872 MHz 1.000 MHz 5.94504 GHz -27.19 dBm -26.32 dB -24.65 db 20872 MHz | -19.872 MHz 1.000 MHz 6.38504 GHz 26,21 dBm -25.38 dB -23.72dB
19,872 MHz 20.672 MHz 1.000 MHz 5.98496 GHz -27.30 dbm -26.42 db -24.76 db 19,872 MHz 20.672 MHz 1.000 MHz 6.42496 GHz -27.54 dbm -26.72 db -25.05 cb
20,872 MHz 39.744 MHz 1.000 MHz 6.00466 GHz -40.76 dBm -48.88 d8 -20.92 dB 20,872 MHz 39.744 MHz 1.000 MHz 6.44466 GHz -48.96 dBm -48.13 dB -20.17 dB
39,744 MHz 59.616 MHz 1,000 MHz. 6.02454 GHz -50.72 deém -9.89 dB 39,744 MHz 59.616 MHz 1.000 MHz 6.46454 GHz -49.75 dém -48.92 dB -8.97 dB
59,616 MHz 79.488 MHz 1.000 MHz 6.02581 GHz -50.65 dBm -9.78 dB 59,616 MHz 79.488 MHz 1.000 MHz 6.46994 GHz -49,65 dBm -48.82 dB -8.62 db
)i )i J
Date: 9. MAY.2025 19:3437 Date: 9. MAY 2025 19:46:06
Spectrum %1 Spectrum '%1
RefLevel 20.00 dBm  Offset 3565 d8 Mode Auto Sweep RefLevel 20.00 dBm  Offset 35.65 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Limit heck PAES Limit heck
10 daraes 10 daraes
0 dB 0 dB
i | I W
.10 di | .10 di |
o _ j \Ll _ o - iLl _
-30 df = — 30 di = B —
. ] | . B I 1 il
4 { 40 T
By ) | P __J | —
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CF 6.545 GHz 1001 pts Span 158.976 MHz CF 6.855 GHz 1001 pts Span 159.104 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.53 dBm RBW 1.000 MHz Peak Power -0.81 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  aLimit |
-79,488 MHz -59.616 MHz 1.000 MHz 6.48435 GHz -49,83 dbm -49.30 dB 0,30 dB -79,552 MHz -59.664 MHz 1.000 MHz 6.78412 GHz -49,98 dbm -49.17 dB -9.17 db
-59.616 MHZ -39.744 MHz 1,000 MHz. 648546 GHz -49.95 dBm —49.42 dB -9.47 dB -59.664 MHZ -39.776 MHZ 1.000 MHz 6.79542 GHz -50.13 dém
-39,744 MHz -20.872 MHz 1.000 MHz 6.50534 GHz -49,55 dBm -49.02 dB 21,05 dB -39,776 MHz -20.888 MHz 1.000 MHz 6.81530 GHz -49,47 dBm
20872 MHz | -19.872 MHz 1.000 MHz 6.52504 GHz -26.,22 dBm -25.70dB -24.03 dB 20,886 MHz | -19.888 MHz 1.000 MHz 6.83503 GHz -27.02 dBm
19,872 MHz 20.672 MHz 1.000 MHz 656496 GHz -26,43 dbm -25.90 db 24,24 db 19,886 MHz 20688 MHz 1.000 MHz 667457 GHz -27.85 dbm
20,872 MHz 39.744 MHz 1.000 MHz 6.58466 GHz -48.96 dBm -48.43 d8 -20.47 dB 20,888 MHz 39.776 MHz 1.000 MHz 6.89470 GHz -40.32 dém
39,744 MHz 59.616 MHz 1.000 MHz 6.60454 GHz -49,52 dBm -48.99 dB -9.04 dB 39,776 MHz 59.664 MHZ 1.000 MHz 6.91458 GHz -49.94 dBm
59,616 MHz 79.488 MHz 1.000 MHz 6.60549 GHz -49,44 dBm 1 d -8.91dB 59,664 MHz 79,552 MHz 1.000 MHz 6.91633 GHz -49,62 dBm
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swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001B

<Multiple Carrier, X2 mode>

EUT Mode Non-Contiguous 40MHz + 40MHz
<5965 MHz + 6405 MHz>

<Carrier 2> <Carrier 3>

Plot on Channel 5965 MHz Plot on Channel 6405 MHz

Spectrum %1 Spectrum '%1

RefLevel 20.00 dBm  Offset 32.56 d8 Mode Auto Sweep RefLevel 20.00 dBm  Offset 32.56 dB Mode Auto Sweep
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-70 d -70 d

CF 5.965 GHz 1001 pts Span 159.04 MHz CF 6.405 GHz 1001 pts Span 159.104 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None

Peak Power 1.84 dBm RBW 1.000 MHz Peak Power 2.02 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  aLimit |
-79,520 MHz -59.640 MHz 1.000 MHz 5.00528 GHz -49,21 dbm -51.05 dB -11.05 dB -79,552 MHz -59.664 MHz 1.000 MHz 6.33332 GHz -49,11 dbm 5113 dB 111308
-59.640 MHz -39.760 MHz 1,000 MHz. 5.90544 GHz2 -49.33 dBm -51.17 dB -11.21d8 -59.664 MHZ -39.776 MHZ 1.000 MHz 6.34542 GHz -49.25 dém -51.28 dB -11.32 dB
-39,760 MHz -20.880 MHz 1.000 MHz 5.92564 GHz -47,98 dBm -49.82 dB 21,99 dB -39,776 MHz -20.888 MHz 1.000 MHz 6.36915 GHz -44.93 dBm -46.95 dB -20.61 0B
20,880 MHz | -19.880 MHz 1.000 MHz 5.94504 GHz -24.52 dBm -26.36 dB -24.70 dB 20,886 MHz | -19.888 MHz 1.000 MHz 6.38503 GHz -23.88 dBm -25.90 dB -24.24 dB
19,880 MHz 20.680 MHz 1.000 MHz 5.98496 GHz -24.,42 dbm -26.26 dB -24.59 db 19,886 MHz 20688 MHz 1.000 MHz 6.42457 GHz -25.15 dbm -27.17 db -25.50 ¢
20,880 MHz 39.760 MHz 1.000 MHz 6.00452 GHz -47.93 dém -49.82 d8 -21.92 dB 20,888 MHz 39.776 MHz 1.000 MHz 6.44454 GHz -48.14 dBm -50.16 dB -22.26 dB
39.760 MHz 59.640 MHz 1,000 MHz. 6.02456 GHz -49.30 dém -51.14d8 -11.19.dB 39.776 MHz 59.664 MHz 1.000 MHz 6.46458 GHz -49.96 deém -51.98 dB -12.03 dB
59,640 MHz 79,520 MHz 1.000 MHz 6.02551 GHz -49,26 dBm -51.00 dB -11.09 dB 59,664 MHz 79,552 MHz 1.000 MHz 6.46713 GHz -49,92 dBm -51.94 dB -11.94 db
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Date: 9 MAY 2025 232501 Date: 9 MAY 2025 232629

<6545MHz + 6855MHz>
<Carrier 2> <Carrier 3>

Plot on Channel 6545 MHz Plot on Channel 6855 MHz

spectrum %1 spectrum '%1
RefLevel 20.00 dBm  Offset 32.64 d8 Mode Auto Sweep RefLevel 20.00 dBm  Offset 32.64 dB Mode Auto Sweep
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CF 6.545 GHz 1001 pts Span 159.104 MHz CF 6.855 GHz 1001 pts Span 159,488 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.91dBm RBW 1.000 MHz Peak Power 1.93 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  aLimit |
-79,552 MHz -59.664 MHz 1.000 MHz 6.48414 GHz -49,20 dBm -51.11 dB -1L.11d8 79,744 MHz -59.808 MHz 1.000 MHz 6.79405 GHz -409,54 dbm -51.47 dB -11.47 0B
-59.664 MHZ -39.776 MHz 1,000 MHz. 6.48542 GHz -49.21 dBm -Sl.12d8 -11.17 dB -59.808 MH2 -39.872 MH2 1.000 MHz 6.79527 GHz -49.62 dém -51.55 dB -11.60 dB
-39,776 MHz -20.888 MHz 1.000 MHz 6.50915 GHz -45,36 dBm -47.27 dB -20,93 dB -39,872 MHz -20.936 MHz 1.000 MHz 6.81890 GHz -45,01 dém -46.94 dB -20.54 b
20,886 MHz | -19.888 MHz 1.000 MHz 6.52503 GHz -24.53 dBm -26.44 dB -24.77 db 20,936 MHz | -19.936 MHz 1.000 MHz 6.83415 GHz -42,18 dBm -44.10 dB -25.77 db
19,886 MHz 20.688 MHz 1.000 MHz 6.56457 GHz -24.,45 dbm -26.36 db -24.70 db 19,536 MHz 20,936 MHz 1.000 MHz 6.67585 GHz -41.63 dbm ~43.76 db -25.43 cb
20,888 MHz 39.776 MHz 1.000 MHz 6.58470 GHz -46.73 dBm -48 64 d8 -20.67 dB 20,936 MHz 39.872 MHz 1.000 MHz 6.88050 GHz -45.28 dém -47.21 dB -21.48 dB
39,776 MHz 59.664 MHz 1.000 MHz 6.60458 GHz -48,79 dBm -50.70 dB -10.75 dB 39,872 MHz 59.808 MHz 1.000 MHz 6.91473 GHz -50.04 dBm -51.97 dB -12.02 dB
59,664 MHz 79,552 MHz 1.000 MHz 6.60554 GHz -48.,80 dBm 50.71 dB -10.71 dB 59,608 MHz 79.744 MHz 1.000 MHz 6.91584 GHz -50,01 dBm 51.94 dB 11.94 db
e
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swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001B

<Multiple Carrier, X2 mode>

EUT Mode Non-Contiguous 40MHz + 40MHz + 40MHz
<5965MHz + 6165 MHz + 6405MHz>

Plot on Channel 5965 MHz Plot on Channel 6165 MHz

Spectrum n‘? Spectrum ué]
Ref Level 20.00 dem  Offset 32.56 d8 Mode Auto Sweep Ref Level 20.00 dBm  Offset 32.56 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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-70 d -70 d
CF 5.965 GHz 1001 pts Span 158.976 MHz CF 6.165 GHz 1001 pts Span 159.04 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.00 dBm RBW 1.000 MHz Peak Power 0.45 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  aLimit |
-79,488 MHz -59.616 MHz 1.000 MHz 5.90530 GHz -49,55 dbm -49.55 db -9.55 db -79,520 MHz -59.640 MHz 1.000 MHz 6.08965 GHz -49,80 dbm -50.25 dB -10.25 B
-59.616 MHz -39.744 MHz 1.000 MHz 590546 GH2 -49.66 dBm -49 66 d8 971 dp -59.640 MHz -39.760 MHz 1.000 MH2 6.10544 GH2 -49.84 dBm -50.29 dB -10.34 dB
-39,744 MHz -20.872 MHz 1.000 MHz 5.92534 GHz -44.69 dBm -44.69 dB -16.73d8 -39,760 MHz -20.880 MHz 1.000 MHz 6.12532 GHz -48,53 dém -48.968 dB 21,010
20872 MHz | -19.872 MHz 1.000 MHz 5.94504 GHz -26.08 dBm -26.08 dB 24,42 dB 20,880 MHz | -19.880 MHz 1.000 MHz 6.14504 GHz -25.83 dBm -26.28 dB -24.61dB
19,872 MHz 20.672 MHz 1.000 MHz 5.98496 GHz -26.00 dbm -26.00 dB -24,33 db 19,880 MHz 20.680 MHz 1.000 MHz 6.18496 GHz -26.15 dbm -26.60 db 24,93 cb
20,872 MHz 39.744 MHz 1.000 MHz 6.00466 GHz -48.65 dBm -48.65 d8 -20.68 dB 20,880 MHz 39.760 MHz 1.000 MHz 6.20468 GHz -48.36 dBm -48.81 dB -20.84 dB
39,744 MHz 59.616 MHz 1,000 MHz. 6.02454 GHz -49.44 deém —49.44 dB -9.49 dB 39.760 MHz 59.640 MHz 1.000 MHz 6.22456 GHz -49.95 dém -50.40 dB -10.45 dB.
59,616 MHz 79.488 MHz 1.000 MHz 6.02660 GHz -49,41 dBm -49.41 di -9.41 dB 59,640 MHz 79,520 MHz 1.000 MHz 6.22472 GHz -49,96 dBm -50.41 dB -10.41 dB

( it J

Date: 10 MAY 2025 01.15:32

( it J

Date: 10 MAY 2025 01.18:38

Plot on Channel 6405 MHz

Spectrum n‘?
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CF 6.405 GHz 1001 pts Span 159.232 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.22 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit |
-79,616 MHz -59.712 MHz 1.000 MHz 6.34457 GHz -45.66 dbm -45.89 db -5.80 dB
-59.712 MHz -39.808 MHz 1.000 MHz 6.34553 GH2 -45.63 dBm -45.85 d8 -6.00 dB
-39,808 MHz -20.904 MHz 1.000 MHz 6.36527 GHz -40,37 dém -40.59 dB -12,62 dB
20,904 MHz | -19.90¢ MHz 1.000 MHz 6.38418 GHz -41,04 dBm -41.26 dB -22.93dB
19,504 MHz 20,904 MHz 1.000 MHz 6.42582 GHz -42.,63 dbm -43.11 db -24.78 db
20,904 MHz 39.808 MHz 1.000 MHz 6.44313 GHz -47.94 dBm -48.16 d8 -20.87 dB
39,808 MHz 59.712 MHz 1,000 MHz. 6.46463 GHz -51.07 dém -51.29d8 -11.34 de
59,712 MHz 79.616 MHz 1.000 MHz 6.46798 GHz -50.98 dBm 51.21 di -11.21 dB

( it J

Date: 10 MAY 2025 01:22:30
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<6545MHz + 6685MHz + 6855MHz>
Plot on Channel 6545 MHz
Spectr

Ref Level 20.00 dBm
SGL Count 100/100

Offset 32.64 de Mode Auto Sweep

Plot on Channel 6685 MHz
pectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 32.64 d& Mode Auto Sweep

[@1Rm AvgPwr [@1Rm AvgPwr
Limit gheck PABS Limit gheck PARS

10 dBr26e 10 dBr26e
0de 0de : T

I | i )
-10 di H -10 di “\

{
20d — ‘j \‘ — -20d — 'ﬁ \ —
0d " J i B 30d " J 1 R
=40-dBr - T T == il T {
N Vo —— | I B

~Strum = SUBT E—
60 df 60 df
70 di 70 di
GF 6.545 GHz 1001 pts Spon 159.04 MHz | | CF 6.685 GHz 1001 pts Span 159.104 MHz

Spactrum Emission Mask
Peak Power 0.22 dBm

Standard: None
RBW 1.000 MHz

Spactrum Emission Mask
Peak Power 0.82 dBm

Standard: None
RBW 1.000 MHz

RangeLow | RangeUp | RBW | _Frequency | PowerAbs | PowerRel |
79,552 MHz | -59.664 MHzZ 1.000 MHz 6.62510 GHz ~48,56 dBm -49.38 db
-59,664 MHz | -39.776 MHz 1.000 MHz 6.62542 GHz -48,64 dBm -43.45 dB
-39.776 MHz | -20.888 MHz 1.000 MHz 6.64546 GHz -47.77 dBm -48.56 db
-20.888 MHz -19.888 MHz 1.000 MH2 6.66503 GH2 -25.56 dém -26.38 dB

19,888 MHz 20.888 MHz 1,000 MHz 6.70497 GHz -26.76 dBm -27.58 dB
20,888 MHz 30,776 MHz 1.000 MHz 6.72470 GHz -48,98 d&m -49.79 dB
39,776 MHz 59.664 MHz 1.000 MHz 6.74453 GHz -50.1% dBm -51.00 dB
50,664 MHz 79,552 MHz 1.000 MHz 6.74490 GHz -50.18 dBm -50.99 dB

Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  ALi
79,520 MHz | -59.640 MHz 1.000 MHz 6.47415 GHz -49,16 dBm -49.38 db -9.38dB
59,640 MHz | -39.760 MHz 1,000 MHz 643544 GHz -49,30 dBm -43.52 dB -9.57 dB
-39.760 MHz | -20.880 MHz 1.000 MHz 6.51492 GHz ~44,35 dbm -44.57 db -20.68 db
-20.880 MHz -19.880 MHz 1.000 MHz. 6.52504 GH2 -25.82 dém -26.04 d8 -24.37 dB

19,880 MHz 20.880 MHz 1.000 MHz 6.56496 GHz -25.89 dBm -26.11 dB 24,44 dB
20,880 MHz 39.760 MHz 1,000 MHz 6.58458 GHz -47 56 dBm -47.76 db -19.81dB
39,760 MHz 59.640 MHz 1,000 MHz 6.60456 GHz -48,52 dBm 43,74 dB -5.73 dB
59,640 MHz 79.520 MHz 1.000 MHz 6.60509 GHz -48.51 dbm -48.73 dB -8.73 db
]" T
Date: 13 MAY 2025 19:54:40
Spectri uél
RefLevel 20.00 dBm  Offset 32.64 d2 Mode Auto Sweep
SGL Count 100/100
[@1Pm AvgPwr
Limit ¢heck PASS
10 dom2es
0ds
H 1|
=10 di |
o0 ] I
o JJ H —
=40l g — —
60 d
704
CF 6.855 GHz 1001 pts Span 159.232 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.32 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
79,616 MHz | -59.712 MHz 1.000 MHz 6.79473 GHz -49,70 dBm -50.02 db
59,712 MHz | -39.808 MHz 1,000 MHz 6.73537 GHz -49,82 dBm -50.13 dB
-39.808 MHz | -20.904 MHz 1.000 MHz 6.82504 GHz -42,11 dbm -42.43 db
-20.904 MHz -19.904 MHz 1.000 MHz. 6.83501 GH2 -26.32 dém -26.64 d8
19,904 MHz 20.904 MHz 1.000 MHz 6.67499 GHz -27.06 dBm -27.38 dB
20,904 MHz 39,808 MHz 1,000 MHz 6.89473 GHz -48,70 dBm -49.02 db
39,808 MHz 59.712 MHz 1,000 MHz 6.91463 GHz -50.43 dBm -50.75 dB
50,712 MHz 79,616 MHz 1.000 MHz 6.91718 GHz -50.,39 dbm -50.71 dB

( 1 J

Date: 13 MAY.2025 20:02:38

( 1 J

Date: 13 MAY.2025 19:57:16
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<Multiple Carrier, X2 mode>

EUT Mode Non-Contiguous 40MHz + 40MHz + 40MHz + 40MHz
<5965 MHz + 6085 MHz + 6205 MHz + 6405 MHz>
Plot on Channel 5965 MHz Plot on Channel 6085 MHz

ectrum - ectrum -
RefLevel 20.00 dBm  Offset 32.56 d8 Mode Auto Sweep RefLevel 20.00 dBm  Offset 32.56 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Limit heck PAES Limit heck
10 daraes 10 dm
0 dB 0 dB
i T T 7
\
aod /| 0d I !
J
Py — ill" : Py _ ’J iL _
=0 e f i = -30 d - i 1 S
40 o Sl t T 40 7 : B
_ \ o e s s B | S ) I |
=S -50 dBr
-60 d -60 d
-70 d -70 d
CF 5.965 GHz 1001 pts Span 159.04 MHz CF 6.085 GHz 1001 pts Span 159.104 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -1.13 dBm RBW 1.000 MHz Peak Power -0.71 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  aLimit |
-79,520 MHz -59.640 MHz 1.000 MHz 5.00385 GHz -48,50 dbm -47.37 dB 7,37 dB -79,552 MHz -59.664 MHz 1.000 MHz 6.00553 GHz -44.,13 dbm -43.41 dB -3.41 08
59,640 MHz -39.760 MHz 1,000 MHz 5.90544 GHz2 -48.43 dBm -47.36 d8 -7.41dB -59.664 MHz -39.776 MHZ 1.000 MHz 6.02542 GHz -47.40 dém -46.69 dB -6.73 dB
-39,760 MHz -20.880 MHz 1.000 MHz 5.92532 GHz -48,18 dém -47.06 dB -19,09 dB -39,776 MHz -20.888 MHz 1.000 MHz 6.04530 GHz -47.77 dbm -47.06 d -19.09 db
20,880 MHz | -19.880 MHz 1.000 MHz 5.94504 GHz -27.49 dBm -26.37 dB -24.70 dB 20,886 MHz | -19.888 MHz 1.000 MHz 6.06503 GHz -26.81 dBm -26.10 dB -24.43dB
19,880 MHz 20.680 MHz 1.000 MHz 5.98496 GHz -27.37 dbm -26.25 db -24.58 db 19,886 MHz 20688 MHz 1.000 MHz 6.10457 GHz -27.84 dbm -27.13 dB -25.46 o
20,880 MHz 39.760 MHz 1.000 MHz 6.00468 GHz -43.18 dém -42.05 d& -14.09 dB 20,888 MHz 39.776 MHz 1.000 MHz 6.12470 GHz -48.28 dém -47.57 dB -16.61 dB
39.760 MHz 59.640 MHz 1,000 MHz. 6.02456 GHz -47.31dém ~46.18 dB -6.23 dB 39.776 MHz 59.664 MHz 1.000 MHz 6.14458 GHz -48.79 dém -48.08 dB -8.13 dB
59,640 MHz 79,520 MHz 1.000 MHz 6.02472 GHz -47,36 dBm -46.23 d 6,23 db 59,664 MHz 79,552 MHz 1.000 MHz 6.16447 GHz -48,06 dBm -47.34 dB -7.34 db

L it J L it J

Date: 10 MAY 2025 02.49:18 Date: 10 MAY 2025 0253:24

Plot on Channel 6205 MHz Plot on Channel 6405 MHz

Spectrum - pectrum -
RefLevel 20.00 dBm  Offset 32.56 d8 Mode Auto Sweep RefLevel 20.00 dBm  Offset 32.56 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Limit heck PAES Limit heck PAES
10 daraes 10 daraes
0 dB 0 dB
T B T * \
-10 df 1 -10 df T l
o _ ‘JI i\l _ o "IJJ i\ _
30d ] f 1 B 30 d ] i W —
40 ol — t B 40 — ! s
1 AN
. J S P M —_—
[=surdem [=strdem
-60 d -60 d
-70 d -70 d
CF 6.205 GHz 1001 pts Span 159.168 MHz CF 6.405 GHz 1001 pts Span 159.104 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -1.04 dBm RBW 1.000 MHz Peak Power -0.95 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  aLimit |
-79.584 MHz -59.688 MHz 1.000 MHz 6.12550 GHz -48,39 dbm -47.36 dB 7,36 dB -79,552 MHz -59.664 MHz 1.000 MHz 6.32553 GHz -48,08 dbm -47.13 dB -7.13 08
59,688 MHz | -39.792 MH2 1.000 MHz 6.14539 GHz -48,94 dBm -47.90 dB -7.95 dB 59,664 MHz | -39.776 MHz 1.000 MHz 6.34542 GHz -49.33 dBm -8.43 d
-39,792 MHz -20.856 MHz 1.000 MHz 6.16529 GHz -48,07 dém -47.03 dB -19,06 d -39,776 MHz -20.888 MHz 1.000 MHz 6.36530 GHz -48,16 dBm -19.24 dB
20,896 MHz | -19.896 MHz 1.000 MHz 6.18502 GHz -27.64 dBm -26.60 dB -24.93dB 20,886 MHz | -19.888 MHz 1.000 MHz 6.38503 GHz -26.86 dBm 24,24 dB
19,896 MHz 20656 MHz 1.000 MHz 6.22458 GHz -27.95 dbm -26.91 db -25.25 db 19,886 MHz 20688 MHz 1.000 MHz 6.42580 GHz ~4,46 dbm -25.17 cb
20,896 MHz 39.792 MHz 1.000 MHz 6.24471 GHz -48.47 dBm -47.43 d& -19.46 dB 20,888 MHz 39.776 MHz 1.000 MHz 6.44470 GHz -48.12 dBm -16.20 dB
39,792 MHz 59.688 MHz 1.000 MHz 6.26461 GHz -48,98 dBm -47.94 dB 7.99 dB 39,776 MHz 59.664 MHz 1.000 MHz 6.46458 GHz 50,21 dBm -9.30 0
59,688 MHz 79,584 MHz 1.000 MHz 6.27145 GHz -48.,80 dBm 47.76 dB -7.76 db 59,664 MHz 79,552 MHz 1.000 MHz 6.47381 GHz -50.02 dBm -9.07 db
)i Y e )i Y
Date: 10 MAY 2025 03.01:48 Date: 10 MAY 2025 03.07:50
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<6545 MHz + 6645 MHz + 6745 MHz + 6855 MHz>

Plot on Channel 6545 MHz

Plot on Channel 6645 MHz

Spectri ué] pectrum 'Iv'-]
RefLevel 20.00 dBm  Offset 32.64 d2 Mode Auto Sweep ReflLevel 20.00 dBm  Offset 32.64 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
10 dom2es 10 dom2es
0ds 0ds
A M if \|
10 d .‘ ‘ 10 di + |
0 d /JJl |{|“ 0 d \1\_‘
-30 di = f \ i S -30 df — \ ——
-0 dr — i — 40 dBm —
. | | B | | ——
-60 d -60 d
70 d 70 d
CF 6.545 GHz 1001 pts Span 159.04 MHz CF 6.645 GHz 1001 pts Span 159.104 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -2.86 dBm RBW 1.000 MHz Peak Power -1.83 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
79,520 MHz | -59.640 MHz 1.000 MHz 6.47049 GHz -49,52 dBm -46.66 db 6,66 db 79,552 MHz | -59.664 MHZ 1.000 MHz 6.56553 GHz -45,24 dBm -43.41dB
59,640 MHz | -39.760 MHz 1,000 MHz 6.43544 GHz -49,84 dBm 46,98 dB -7.03 dB -59,664 MHz | -39.776 MHz 1.000 MHz 6.58542 GHz -48,50 dBm -46.67 dB
-39.760 MHz | -20.880 MHz 1.000 MHz 6.50532 GHz -49,50 dbm -46.64 dB -18.68 db -39.776 MHz | -20.888 MHz 1.000 MHz 6.60546 GHz ~47 45 dbm -45.62 db
-20.880 MHz -19.880 MHz 1.000 MHz. 6.52504 GH2 -29.03 dém -26.18 d8 -24.51 d8 -20.888 MHz -19.888 MHz 1.000 MH2 6.62503 GH2 -28.41 dém -26.57 dB
19,880 MHz 20.880 MHz 1.000 MHz 6.56496 GHz -29.09 dBm -26.23 dB -24.57 dB 19,886 MHz 20.888 MHz 1,000 MHz 6.66497 GHz 29,51 dBm -27.67 dB
20,880 MHz 39.760 MHz 1,000 MHz 6.58458 GHz -48,53 dBm -45.67 db -17.71dB 20,888 MHz 39.776 MHz 1.000 MHz 6.68470 GHz -49,26 dBm -47.43dB
39,760 MHz 59.640 MHz 1,000 MHz 6.60456 GHz -47,65 dBm 4479 dB -4.64 dB 39,776 MHz 59.664 MHz 1.000 MHz 6.70458 GHz -48,57 dBm -47.13 B
59,640 MHz 79.520 MHz 1.000 MHz 662444 GHz -44.41 dBm -41.55 dBb -1.55 db 50,664 MHz 79.552 MHz 1.000 MHz 6.72447 GHz -43.77 dbm -41.94 dB
T
( 1 J ( 1
Date: 13 MAY 2025 03:41:36 Date: 13.MAY 2025 034345
Spectri ué] pectrum 'Iv'-]
RefLevel 20.00 dBm  Offset 32.64 d2 Mode Auto Sweep ReflLevel 20.00 dBm  Offset 32.64 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
10 dom2es 10 dom2es
0ds 0ds
~ A N | K \
10 -10 T
a0a I a0a I
-30 df = L\ T 30 df — ‘I ===
40 s = B ~40 i T —
J ] L
BT = == [[=straer e —
-60 d -60 d
70 d 70 d
CF 6.745 GHz 1001 pts Span 159.296 MHz CF 6.855 GHz 1001 pts Span 159.424 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.76 dBm RBW 1.000 MHz Peak Power -1.19 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
79,648 MHz | -59.736 MHz 1.000 MHz 6.66543 GHz ~43,70 dBm -42.94.db 2.94d8 79,712 MHz | -59.784 MHzZ 1.000 MHz 6.77537 GHz ~47.01 dBm -45.81 dB
59,736 MHz | -39.824 MHz 1,000 MHz 6.63534 GHz -49,34 dBm -43.56 dB -5.63 dB 59,784 MHz | -39.856 MHz 1.000 MHz 6.73530 GHz -50.30 dBm 43,11 dB
-39.824 MHz | -20.912 MHz 1.000 MHz 6.70542 GHz -48,91 dbm -48.15 db -20.25 db -39.856 MHz | -20.928 MHz 1.000 MHz 6.81522 GHz -49,33 dbm -48.14 dB
-20.912 MHz -19.912 MHz 1.000 MHz. 6.72500 GH2 -27.61 dém -26.85 d8 -25.19 d8 -20.928 MHz -19.928 MHz 1.000 MH2 6.83499 GH2 -28.63 dém -27 43 dB
19,912 MHz 20,912 MHz 1.000 MHz 6.76500 GHz -26,35 dBm -27.59 dB -25.93 dB 19,926 MHz 20,928 MHz 1,000 MHz 6.87564 GHz -45,83 dBm -44.63 dB
20,912 MHz 39,824 MHz 1,000 MHz 6.78474 GHz -49,15 dBm -48.39 db -20,42 d 20,928 MHz 39,856 MHz 1.000 MHz 6.89478 GHz -49,79 dBm -46.50 dB
39,524 MHz 59.736 MHz 1,000 MHz 6.60450 GHz -50,34 dBm -43.56 dB -9.73 dB 39,856 MHz 59.784 MHz 1.000 MHz 6.91470 GHz -51,08 dBm -43.60 dB
59,736 MHz 79,648 MHz 1.000 MHz 6.82457 GHz -47,32 dbm -46.56 dB -6.56 db 59,784 MHz 79.712 MHz 1.000 MHz 6.93081 GHz -51.00 dbm -49.81 dB

( It )

Date: 13 MAY.2025 03:46:50
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Appendix B. AC Conducted Emission Test Results

Temperature : 19.5~23.5C
Relative Humidity : (39.2~45.1%

Test Engineer : [Leo Liu

TEL : 408 9043300 Page Number : B1 of B3



Report No.: FR250408001B

EUT Information

Test Site Location : CO01-CA
Project 250408001
Power: 120Vac/60Hz
Mode 1
Line
Full Spectrum
100 T
90T
80T
7071
. 60_\ CISPR-OP Limit at Main Ports
m s
©
£ 50
s [* = L 8 4
— 40._
30T
20T
10T
0 } } } —— } } } } } —t } i
150k 300 400500 800 1M 2M 3M  4M 5M 8 1 20M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.150270 --- 26.79 55.99 29.20 | L1 OFF 20.3
0.150270 51.03 65.99 14.96 | L1 OFF 20.3
0.163779 25.18 55.27 30.09|L1 OFF 20.3
0.163779 48.20 === 65.27 1707 L1 OFF 20.3
0.435363 --- 39.41 47.15 7.74 | L1 OFF 20.2
0.435363 46.09 - 57.15 1106 | L1 OFF 20.2
4.977024 - 38.40 46.00 7.60 | L1 OFF 20.3
4.977024 46.15 - 56.00 9.85| L1 OFF 20.3
6.905760 - 41.19 50.00 881 |L1 OFF 20.4
6.905760 47.87 60.00 12.13 | L1 OFF 20.4
7.701846 --- 41.69 50.00 831 |L1 OFF 20.4
7.701846 48.06 --- 60.00 1194111 OFF 20.4
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Report No.: FR250408001B

EUT Information

Test Site Location : COO01-CA
Project 250408001
Power: 120Vac/60Hz
Mode 1
Neutral
Full Spectrum
100 T
90T
80T
70T
. 60_\ CISPR-OP Limit at Main Ports
m 4=
E ..
£ 50T 3
@ L& &
g MM SR
— 40._
30T
20T
10T
0 } } } —t—— } } } } —t—+— } } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.175668 --- 31.55 54.69 23.14| N OFF 20.3
0.175668 47.71 --- 64.69 16.98 | N OFF 20.3
0.378276 --- 44.75 48.32 357N OFF 20.3
0.378276 50.52 --- 58.32 7.80 | N OFF 20.3
0.500775 --- 44.05 46.00 195N OFF 20.2
0.500775 50.50 --- 56.00 550N OFF 20.2
0.770280 --- 36.70 46.00 9.30 | N OFF 20.2
0.770280 45.37 --- 56.00 10.63| N OFF 20.2
0.967074 --- 36.36 46.00 9.64 | N OFF 20.2
0.967074 45.22 56.00 10.78 | N OFF 20.2
2.017662 36.67 46.00 9.33 | N OFF 20.3
2.017662 44.13 --- 56.00 11.87 | N OFF 20.3
3.592536 --- 39.05 46.00 6.95| N OFF 20.3
3.592536 46.09 --- 56.00 991N OFF 20.3
4.787637 --- 39.37 46.00 6.63 | N OFF 20.3
4.787637 46.73 --- 56.00 9.27 [N OFF 20.3
6.931680 41.90 50.00 8.10 | N OFF 20.4
6.931680 48.42 - 60.00 1158 | N OFF 20.4
10.843611 40.99 50.00 9.01 | N OFF 20.5
10.843611 47.07 --- 60.00 1293 | N OFF 20.5
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 20.3~23.3°C

Test Engineer : Leo Liu, Jesse Fan

Relative Humidity : 35.1~47%

Note symbol

Low channel location

-R High channel location

TEL : 408 9043300 Page Number : C1 of C163
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C1. Radiated Spurious Emission Test Modes

Mode Band (Bc:::) Antenna | Modulation Channel Frequency Remark
Mode 15 = U-NII-5 | 5.925-6.425  MIMO Proprietary 3 5965 X1 mode
Mode 16 = U-NII-5 | 5.925-6.425  MIMO Proprietary 43 6165 X1 mode
Mode 17 = U-NII-5 | 5.925-6.425  MIMO Proprietary 91 6405 X1 mode
Mode 18 = U-NII-5 | 5.925-6.425  MIMO Proprietary 3+11 5965+6005 X1 mode
Mode 19 = U-NII-5 | 5.925-6.425 MIMO Proprietary 43+51 6165+6205 X1 mode
Mode 20 = U-NII-5 | 5.925-6.425 MIMO Proprietary 83+91 6365+6405 X1 mode
Mode 21 = U-NII-5 | 5.925-6.425  MIMO Proprietary 3+91 5965+6405 X1 mode
Mode 22 = U-NII-5 | 5.925-6.425  MIMO Proprietary 3+11 5965+6005 X2 mode
Mode 23 = U-NII-5 | 5.925-6.425  MIMO Proprietary 43+51 6165+6205 X2 mode
Mode 24 = U-NII-5 | 5.925-6.425  MIMO Proprietary 83+91 6365+6405 X2 mode
Mode 25 = U-NII-5 | 5.925-6.425  MIMO Proprietary 3+91 5965+6405 X2 mode
Mode 26 = U-NII-5 | 5.925-6.425  MIMO Proprietary 3+11+19 5965+6005+6045 X2 mode
Mode 27 | U-NII-5 | 5.925-6.425 MIMO Proprietary 43+51+59 6165+6205+6245 X2 mode
Mode 28 = U-NII-5 | 5.925-6.425  MIMO Proprietary 75+83+91 6325+6365+6405 X2 mode
Mode 29 = U-NII-5 | 5.925-6.425  MIMO Proprietary 3+43+91 5965+6165+6405 X2 mode
Mode 30 = U-NII-5 | 5.925-6.425 MIMO Proprietary = 3+11+19+27 | 5965+6005+6045+6085 | X2 mode
Mode 31 = U-NII-5 | 5.925-6.425  MIMO Proprietary | 35+43+51+59 | 6125+6165+6205+6245 | X2 mode
Mode 32 = U-NII-5 | 5.925-6.425  MIMO Proprietary = 67+75+83+91 | 6285+6325+6365+6405 | X2 mode
Mode 33 ' U-NII-5 | 5.925-6.425  MIMO Proprietary = 3+27+51+91 | 5965+6085+6205+6405 | X2 mode

TEL : 408 9043300 Page Number : C2 of C163
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Mode Band (Bc;“::) Antenna Modulation Channel Frequency Remark
Mode 45 | U-NII-7 & 6.525-6.875 MIMO Proprietary 119 6545 X1 mode
Mode 46 | U-NII-7 & 6.525-6.875 MIMO Proprietary 147 6685 X1 mode
Mode 47 | U-NII-7 & 6.525-6.875 MIMO Proprietary 181 6855 X1 mode
Mode 48 @ U-NII-7 | 6.525-6.875 MIMO Proprietary 119+127 6545+6585 X1 mode
Mode 49 | U-NII-7 & 6.525-6.875 MIMO Proprietary 147+155 6685+6725 X1 mode
Mode 50 | U-NII-7 | 6.525-6.875 MIMO Proprietary 173+181 6815+6855 X1 mode
Mode 51 | U-NII-7 | 6.525-6.875 MIMO Proprietary 119+181 6545+6855 X1 mode
Mode 52 = U-NII-7 | 6.525-6.875 MIMO Proprietary 119+127 6545+6585 X2 mode
Mode 53 = U-NII-7 | 6.525-6.875 MIMO Proprietary 147+155 6685+6725 X2 mode
Mode 54 = U-NII-7 | 6.525-6.875 MIMO Proprietary 173+181 6815+6855 X2 mode
Mode 55 @ U-NII-7 | 6.525-6.875 MIMO Proprietary 119+181 6545+6855 X2 mode
Mode 56 = U-NII-7 | 6.525-6.875 MIMO Proprietary 119+127+135 6545+6585+6625 X2 mode
Mode 57 = U-NII-7 | 6.525-6.875 MIMO Proprietary 139+147+155 6645+6685+6725 X2 mode
Mode 58 | U-NII-7 | 6.525-6.875 MIMO Proprietary 165+173+181 6775+6815+6855 X2 mode
Mode 59 | U-NII-7 & 6.525-6.875 MIMO Proprietary 119+147+181 6545+6685+6855 X2 mode
Mode 60 | U-NII-7 & 6.525-6.875 MIMO Proprietary = 119+127+135+143 | 6545+6585+6625+6665 | X2 mode
Mode 61 | U-NII-7 & 6.525-6.875 MIMO Proprietary = 139+147+155+163 | 6645+6685+6725+6765 | X2 mode
Mode 62 | U-NII-7 & 6.525-6.875 MIMO Proprietary = 157+165+173+181 | 6735+6775+6815+6855 | X2 mode
Mode 63 | U-NII-7 & 6.525-6.875 MIMO Proprietary = 119+139+159+181 | 6545+6645+6745+6855 | X2 mode
Mode 64 @ U-NII-7 | 6.525-6.875 MIMO Proprietary 119+147+181 6545+6685+6855 LF
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C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode @ Modulation Ch. Pol. Result Remark

(MHz) (dBuV/m) @ (dBuV/m) (dB) Avg.
15 Proprietary 3 5924.68 66.61 68.20 -1.59 \% Avg. Pass Band Edge
15 Proprietary 3 11930.00 40.86 54.00 -13.14 H Avg. Pass Harmonic
16 Proprietary 43 5913.56 56.64 68.20 -11.56 \% Avg. Pass Band Edge
16 Proprietary 43 12330.00 40.52 54.00 -13.48 H Avg. Pass Harmonic
17 Proprietary 91 5913.74 56.70 68.20 -11.50 \% Avg. Pass Band Edge
17 Proprietary 91 12810.00 42.38 68.20 -25.82 \% Avg. Pass Harmonic
18 Proprietary 3+11 5924.68 63.39 68.20 -4.81 H Avg. Pass Band Edge
18 Proprietary 3+11 11930.00 39.96 54.00 -14.04 H Avg. Pass Harmonic
19 Proprietary = 43+51 = 5913.56 51.92 68.20 -16.28 H Avg. Pass Band Edge
19 Proprietary = 43+51 | 12330.00 40.78 54.00 -13.22 \% Avg. Pass Harmonic
20 Proprietary = 83+91 | 5917.22 52.52 68.20 -15.68 H Avg. Pass Band Edge
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Freq. Level Limit Margin Peak
Mode @ Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) @ (dBuV/m) (dB) Avg.
20 Proprietary = 83+91 | 12810.00 41.46 68.20 -26.74 H Avg. Pass Harmonic
21 Proprietary 3+91 5924.96 59.20 68.20 -9.00 H Avg. Pass Band Edge
21 Proprietary 3+91 11930.00 40.92 54.00 -13.08 \% Avg. Pass Harmonic
22 Proprietary 3+11 5922.44 67.45 68.20 -0.75 H Avg. Pass Band Edge
22 Proprietary 3+11 11930.00 38.96 54.00 -15.04 H Avg. Pass Harmonic
23 Proprietary | 43+51 7111.00 63.06 68.20 -5.14 H Avg. Pass Band Edge
23 Proprietary = 43+51 | 12330.00 41.12 54.00 -12.88 H Avg. Pass Harmonic
24 Proprietary | 83+91 - - - - - - - Band Edge
24 Proprietary = 83+91 | 12810.00 41.55 68.20 -26.65 H Avg. Pass Harmonic
25 Proprietary 3+91 6845.00 67.21 68.20 -0.99 H Avg. Pass Band Edge
25 Proprietary 3+91 11930.00 40.56 54.00 -13.44 H Avg. Pass Harmonic
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Freq. Level Limit Margin Peak
Mode | Modulation Ch. Pol. Result = Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

. Band

26 Proprietary 3+11+19 5922.72 67.68 68.20 -0.52 H Avg. Pass Edge
26 Proprietary 3+11+19 11930.00 41.66 54.00 -12.34 H Avg. Pass | Harmonic

. Band

27 Proprietary 43+51+59 6082.00 67.35 68.20 -0.85 \% Avg. Pass Edge
27 Proprietary 43+51+59 12330.00 39.58 54.00 -14.42 \% Avg. Pass | Harmonic

. Band

28 Proprietary 75+83+91 - - - - - - - Edge
28 Proprietary 75+83+91 12650.00 40.20 54.00 -13.80 \% Avg. Pass | Harmonic

. Band

29 Proprietary 3+43+91 5924.96 62.14 68.20 -6.06 H Avg. Pass Edge
29 Proprietary 3+43+91 11930.00 39.82 54.00 -14.18 \% Avg. Pass | Harmonic

. Band

30 Proprietary | 3+11+19+27 = 5924.68 67.84 68.20 -0.36 H Avg. Pass Edge
30 Proprietary | 3+11+19+27 | 12090.00 39.98 54.00 -14.02 H Avg. Pass | Harmonic

. Band

31 Proprietary | 35+43+51+59 - - - - - - Edge

TEL : 408 9043300 Page Number : C6 of C163




seomionras. FCC RADIO TEST REPORT Report No. : FR250408001B

Freq. Level Limit Margin Peak
Mode | Modulation Ch. Pol. Result = Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

31 Proprietary = 35+43+51+59 | 12250.00 40.47 54.00 -13.53 H Avg. Pass | Harmonic

. Band

+75+83+ - - - - - - -

32 Proprietary = 67+75+83+91 Edge
32 Proprietary | 67+75+83+91 = 12570.00 39.96 54.00 -14.04 H Avg. Pass | Harmonic

. Band

33 Proprietary | 3+27+51+91 5844.00 67.85 68.20 -0.35 H Avg. Pass Edge
33 Proprietary | 3+27+51+91 | 11930.00 39.46 54.00 -14.54 H Avg. Pass | Harmonic

. Band

45 Proprietary 119 - - - - - - - Edge
45 Proprietary 119 19635.00 38.92 74.00 -35.08 \% Peak | Pass  Harmonic

. Band

46 Proprietary 147 - - - - - - - Edge
46 Proprietary 147 13370.00 41.53 54.00 -12.47 H Avg. Pass | Harmonic

. Band

47 Proprietary 181 7125.06 51.25 68.20 -16.95 H Avg. Pass Edge
47 Proprietary 181 20565.00 38.81 74.00 -35.19 \% Peak | Pass  Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
48 Proprietary | 119+127 - - - - - - - Band Edge
48 Proprietary | 119+127 | 19635.00 38.82 74.00 -35.18 H Peak | Pass Harmonic
49 Proprietary | 147+155 @ 6765.00 67.60 68.20 -0.60 H Avg. | Pass | Band Edge
49 Proprietary | 147+155 | 13370.00 40.44 54.00 -13.56 \Y Avg. Pass Harmonic
50 Proprietary | 173+181 @ 7125.06 50.92 68.20 -17.28 H Avg. | Pass | Band Edge
50 Proprietary | 173+181 20565.00 39.05 74.00 -34.95 H Peak @ Pass Harmonic
51 Proprietary | 119+181 | 7165.29 52.59 68.20 -15.61 H Avg. Pass | Band Edge
51 Proprietary | 119+181 | 20565.00 38.71 74.00 -35.29 H Peak | Pass Harmonic
52 Proprietary | 119+127 - - - - - - - Band Edge
52 Proprietary | 119+127 | 19635.00 38.88 74.00 -35.12 \Y Peak | Pass Harmonic
53 Proprietary | 147+155 - - - - - - - Band Edge
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Freq. Level Limit Margin Peak
Mode | Modulation Ch. Pol. Result | Remark
(MHz) (dBuV/m) (dBuV/m) @ (dB) Avg.
53 Proprietary 147+155 13370.00 41.14 54.00 -12.86 H Avg. Pass  Harmonic
. Band
54 Proprietary 173+181 7125.06 51.94 68.20 -16.26 H Avg. Pass Edge
54 Proprietary 173+181 20565.00 39.14 74.00 -34.86 H Peak =@ Pass | Harmonic
. Band
55 Proprietary 119+181 7174.00 67.49 68.20 -0.71 H Avg. Pass Edge
55 Proprietary 119+181 20565.00 39.40 74.00 -34.60 H Peak @ Pass | Harmonic
. Band
56 Proprietary | 119+127+135 - - - - - - - Edge
56 Proprietary | 119+127+135 | 13250.00 39.81 54.00 -14.19 H Avg. Pass | Harmonic
. Band
57 Proprietary | 139+147+155 - - - - - - - Edge
57 Proprietary | 139+147+155 | 13370.00 41.56 54.00 -12.44 \% Avg. Pass | Harmonic
. Band
58 Proprietary | 165+173+181 = 7125.06 51.82 68.20 -16.38 H Avg. Pass Edge
58 Proprietary | 165+173+181 | 20565.00 39.68 74.00 -34.32 H Peak @ Pass | Harmonic
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Freq. Level Limit Margin Peak
Mode | Modulation Ch. Pol. Result | Remark
(MHz) (dBuV/m) @ (dBuV/m) (dB) Avg.
. Band
59 Proprietary 119+147+181 6404.00 67.91 68.20 -0.29 H Avg. Pass Edge
59 Proprietary 119+147+181 13370.00 40.52 54.00 -13.48 \% Avg. Pass | Harmonic
. Band
60 Proprietary | 119+127+135+143 - - - - - - - Edge
60 Proprietary | 119+127+135+143 = 13330.00 40.36 54.00 -13.64 \% Avg. Pass | Harmonic
. Band
61 Proprietary | 139+147+155+163 - - - - - - - Edge
61 Proprietary | 139+147+155+163 = 13370.00 40.65 54.00 -13.35 \% Avg. Pass | Harmonic
. Band
62 Proprietary | 157+165+173+181 = 7125.06 52.49 68.20 -15.71 H Avg. Pass Edge
62 Proprietary | 157+165+173+181 = 20565.00 39.66 74.00 -34.34 H Peak =@ Pass | Harmonic
. Band
63 Proprietary | 119+139+159+181 = 7160.07 52.00 68.20 -16.20 H Avg. Pass Edge
63 Proprietary | 119+139+159+181 = 13290.00 39.79 54.00 -14.21 \% Avg. Pass | Harmonic
64 LF 119+147+181 470.38 45.57 46.00 -0.43 H QP Pass LF
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15
Mode Band Edge
U-NII-5_5.925-6.425_Proprietary_CH3_5965MHz
ANT MIMO
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuVim)
1
1225 1225
1050 1050
s s PEAK(UNI)_6E
« T T T
700 Pl 0.0
525 525
30 350
Peak
115 175
5525 5881, 5937, 5093, 6049, 6105 1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz) Frequency (MHz)
site ¢ E3CHe1-CA Site + B3CHe1-CA
Condition: PEAK_BE(UNH)_GE 3m HORN_B2115 246866 HORIZONTAL Condition: PEAK(UNH)_GE 3m HORN_62115 246806 HORTZONTAL
+ REW: 1008 BA6kHz VBH:3600.000kHz SWT:Auto + REW: 1080, BABKHz VBI: 3000, 000kHZ ST:Auto
Mz dBuV/m dBuV/m  dB dBwV dB/m  dB B dB  m  deg Mz dBul/m dBuV/m  dB dBwV B/ 0B B A8 o deg
1 5921.88 74.82 BG.28 -13.38 57.27 4.5 12,59 29.19 @.80 156 169 PEAC 1 5965.00 124,89 ----mn ---oee 107,33 34.17 12.68 29.21 @.B0 156 169 PEAK
" Level (dBuV/m) " Level (dBuVim)
1225 1225 1
1050 1050
875 875
T 4 AVGIUNI._GE
525 525
30 350
Avg
115 175
5525 5881, 5937, 5993, 6048, 6105 1000 2400, 3800, 5200 6600, 8000
Frequency (MHz) Frequency (MHz)
site ¢ E3CHe1-CA Site + B3CHe1-CA
Condition: AVG_BE(UNII)_EE 3m HORN_ 02115 246806 HORIZONTAL Condition: /-\VG(UNII)_EE 3n HORN_@2115 246886 HORIZONTAL
: REW: 1009 B6kHz VBi:0.B10kHz SWT:Auto + REW: 1080, 63kHz VBH:0.610kHz SWT:Auto
MHz dBuV/m dBul/m  dB BV dBfm B B dB om  deg Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 5924.68 65.93 66.28 -2.27 48.38 34.15 12,59 29.19 @.80 156 169 AVERAGE 1 5965.00 11596 ------ ------ 98,37 34,18 12.60 29.19 0.8 156 169 AVERAGE
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15
Mode Band Edge
U-NII-5_5.925-6.425_Proprietary_CH3_5965MHz
ANT MIMO
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuVim)
1
1225 1225
1050 1050
s s PEAK(UNI)_6E
1 T T T
mewwwwmwmwwﬂﬁ 100
525 525
30 350
Peak
115 175
5525 5881, 5937, 5093, 6049, 6105 1000 2400, 3800, 5200, 6600, 8000
Frequency (MHz) Frequency (MHz)
Site : G30HAL-CA Site @ B3(HAL-CA
Condition: PEAK BE(UNIT) 6F 3 HORN 62115 246805 VERTICAL Condition: PEAK(UNIT) 6 3n HORN @2115 240306 VERTICAL
 REW: 1080 608Kz VEi:3600.B08kHz SWT:Auto  RBW: 1080.000kHz VBi: 3000.808kHz SHT:Auto
Mz dBuV/m dBuV/m  dB dBwV dB/m  dB B dB  m  deg Mz dBul/m dBuV/m  dB dBwV B/ 0B B A8 o deg
1 5924.68 7457 BG.28 -13.63 57.00 34.17 12,59 9.19 @.8e 155 177 PEAK 1 5965.00 124,98 ------ ------ 107,38 34.20 12.60 29.20 @.Ba 155 I77 PEAK
" Level (dBuV/m) " Level (dBuVim)
1225 1225 1
1050 1050
875 875
T 4 AVGIUNI_GE
5M‘___’_’__ﬂ/f 525
30 350
Avg
115 175
5525 5881, 5937, 5993, 6048, 6105 1000 2400, 3800, 5200 6600, 8000
Frequency (MHz) Frequency (MHz)
Site : G30HAL-CA Site @ B3(HAL-CA
Condition: AVG_BE(UNII)_6E 3u HORN 62115 240806 VERTICAL Condition: AVG(UNII)_6E 3m HORN 62115 246886 VERTICAL
 REW: 1089 608Ktz VBW:0.18kHz SWT:Auto  RBW: 1080. 000kHz VBH:0.010kHz ST:Aute
MHz dBuV/m dBul/m  dB BV dBfm B B dB om  deg Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 5924.68 66.61 66.28 -1.59 49.04 34.17 12,59 29.19 @.80 155 177 AVERAGE 1 5965.08 116,52 ------ ------ 95,91 34.20 12.60 29.19 @.B0 155 177 AVERAGE
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Pol. Horizontal Vertical
14 Level (BuVim) 14 Level (BuVim)
1 1
105.0; 1050
. .
|| ] | U howis || ] . U howis
Ll U | ol L IR
e - 1 M
Peak * 5
1. 1.
Avg
14400, 20800, 200 33600, 40000 14400, 20800, 200 33600, 40000
Frequency (MHz) Frequency (MHz)
Site i @3CHOL-CA Site  : B3CHOL-CA
Condition: PEAK(UNIT)_6E 3m HORN 02115 248806 HORIZONTAL Condition: PEAK(UNIT)_6E 3 HORN 2115 240886 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
T Wodwedwie b o dm @ b dg T modwedwia G 0 B & & B @ dg
1 11930.00 48.30 74.00 -25.20 59.27 39.02 17.84 7.4 .11 - -- PEAK 1 11930.00 48.87 74.00 -25.13 59.42 38.94 17.84 67.44 @11 -~ - PEMK
2 11930.00 39.62 54,00 -14.33 50.17 38.94 17.84 67.4 .11 .- -- Average

1 11930.00 49.86 54.00 -13.14 5133 39.2 17.84 67.44 811 -~ -- Average
3 17895.00 53.05 74.80 -20.95 58.8 43.17 2187 70.19 8.8 .- -- Peak

3 17895.80 53.15 74.00 -20.85 50.12 42.15 21.87 7019 828 - -- Peak

TEL : 408 9043300
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Site : 030H01-CA
Condition: AVG(UNTI) 6E 3n HORN 82115 246606 HORTZONTAL

Pol. Horizontal Vertical
L g L)
1225 1
1 1050
s Ll
10.6G o oy
~18G =J | "‘“‘"'& J | W“&
Avg mm m‘“‘"’“"“—w
15 fl

Site : 630HA1-CA
(ondition: AVG(UNTI) GE 3n HORN 82115 246606 VERTICAL

L)

14Y)

115

Tt
WY

38.6G [
-40G o AVG{UN B¢

Avg i

38600 it 30160, 044, W, 40000
Frequency (HHz)

St G0
Condition: AVG(INTE) 6 1 SHF HORN 341 240807 HRTZNTAL

LI

V(UMD €

38600 i 3060, a4, W, 40000
Frequency (MHz)

Ste ;O
Condition: AVG(UNTE) 6 In SHF HOR 341 20807 VERTICAL
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16
Mode Band Edge
U-NII-5_5.925-6.425_Proprietary_CH43_6165MHz
ANT MIMO
Pol. Horizontal Fundamental
1 4“Leve\ (dBuV/m) w Level (dBuVim)
1
1225 1225
1050 1050
PEAK(UNI_6E
0 1 A 00
" TR
525 525
30 350
Peak
175 115
5025 5897, 5969, 6041, 6113, 6185 1500 2400, 3800, 5200, 6600 8000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHAL-CA Site ¢ B3CHR1-CA
Condition: PEAK_BE(UNH)_EE 3m HORN_B2115_246806 HORTZONTAL Condition: PEAK(UNH)_EE 3m HORN_B2115_246806 HORTZONTAL
 RBW:1008. B6kHz VBi: 3060.000kHz SWT:Auto + REW: 1089 068KHz VBiL: 3600, 0BkHz ST:Auto
Mz dBuv/m dBuV/m B dBwv dB/m A8 B 4B m  deg Mz dBul/m dBuV/m  dB dBwV dB/m 0B B A8 m  deg
1 592436 66.70 B8.20 -21.50 49.15 3415 12.59 29,19 6.8 156 166 PEAK 1 6165.00 125.5 ------ ------ 107,95 3415 1278 29.38 @.6e 158 166 PEAK
1 4“Leve\ (dBuV/m) w Level (dBuVim)
1225 1225 1
1050 1050
875 815
s 0 AVGIUNI _5E
1
525 525
30 350
Avg
175 115
5825 5897, 5969, 6041, 6113, 185 1500 2400, 3800, 5200, 6600 8000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHAL-CA Site ¢ B3CHR1-CA
Condition: AVE_BE(UNH)_EE 3m HORN 82115 248866 HORIZONTAL Condition: AVG(UNII)_EE 3m HORN 82115 246886 HORIZONTAL
 RBW:1609. B6kHz VBW:8.BL6kHz SWT:Auto + REW: 1089 066kHz VBi:0.610kHz SWT:Auto
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m  deg Mz dBuV/m dBuV/m 0B BV dBfm B B dB m deg
1 591392 56.24 68.20 -1L.9 38.70 3414 12.59 29,19 0.8 150 166 AVERAGE 1 6165.00 118.56 ------ ------ 10098 3417 12.88 29.39 @.00 158 166 AVERAGE
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16
Mode Band Edge
U-NII-5_5.925-6.425_Proprietary_CH43_6165MHz
ANT MIMO
Pol. Vertical Fundamental
1 4“Leve\ (dBuV/m) w Level (dBuVim)
1
1225 1225
1050 1050
PEAK(UNI_6E
700 1 700
" }hﬂl Avidiad ’l n.' FLAN .4‘ FTN| il
525 525
30 350
Peak
175 115
5025 5897, 5969, 6041, 6113, 6185 1500 2400, 3800, 5200, 6600 8000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHAL-CA Site ¢ B3CHR1-CA
Condition: PEAK_BE(UNH)_EE 3m HORN_B2115_240806 VERTICAL Condition: PEAK(UNH)_GE 3m HORN_B2115_240806 VERTICAL
 RBW:1008. B6kHz VBi: 3060.000kHz SWT:Auto + REW: 1089 068KHz VBiL: 3600, 0BkHz ST:Auto
Mz dBuv/m dBuV/m B dBwv dB/m A8 B 4B m  deg Mz dBul/m dBuV/m  dB dBwV dB/m 0B B A8 m  deg
1 5678.64 65.69 B8.20 -22.51 48.20 3411 12,58 29.20 0.8 157 188 PEAK 1 6165.00 125,64 ------ ------ 108.07 3417 178 9.3 @.0e 157 188 PEAK
1 4“Leve\ (dBuV/m) w Level (dBuVim)
1225 1225 1
1050 1050
875 815
s 0 AVGIUNI _5E
1
525 525
30 350
Avg
175 115
5825 5897, 5969, 6041, 6113, 185 1500 2400, 3800, 5200, 6600 8000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHAL-CA Site ¢ B3CHR1-CA
Condition: AVE_BE(UNH)_EE 3 HORN 82115 246886 VERTICAL Condition: AVG(UNH)_EE 3m HORN 82115 246866 VERTICAL
 RBW:1609. B6kHz VEW:8.8L6kHz SWT:Auto + REW: 1089 066KHz VBi:0.610kHz SWT:Auto
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m  deg Mz dBuV/m dBuV/m 0B BV dBfm B B dB m deg
1 591356 56.64 68.20 -1L.56 39.88 3416 12.59 29.19 0.8 157 188 AVERAGE 1 6165.00 119.00 ------ ------ 101,48 3419 12.88 29.39 @.00 157 108 AVERAGE
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Pol. Horizontal Vertical
14 Level (BuVim) 14 Level (BuVim)
1 1
1050 1050
L1} i
I N A U howis 1) U howis
T bedd | JILTI] U T e
\(3 LaM
Peak % 5
11, 1.
Avg
1400, 20800, . 33600, 40000 1400, 20800, . 33600, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHRL-CA Site  : @3CHBL-CA
Condition: PEAK(UNLI)_6€ 3n HORN_62115_240666 HORIZONTAL Condition: PEAK(UNLE)_6€ 3n HORN 62115249806 VERTICAL
Lisit Read  Ant Cable Preamp Aux APos  TPos Lisit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
T Wodwedwie b o dm @ b B dg T modwedwia o B0 Bl & & B @ dg
1 12330.00 48.62 74.00 -25.38 58,78 39.19 18.15 67.68 @.00  --  -- PEAK 1 12330.00 48.61 74.00 -25.39 58.82 39.14 18.15 é7.68 @10  -- - PEAK
2 12336.00 40.52 54,00 -13.48 50.68 39.19 18.15 67.66 @.10 .- -- Average 1 12336.00 39.88 54,00 -14.12 50.89 39.14 18.15 67.66 0.10 .- -- Average

3 18495.08 38,35 74.80 -35.65 48.88 38.15 22.31 53.45 -9.54 .- -- PEAK
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Site : 030H01-CA
Condition: AVG(UNTI) 6E 3n HORN 82113 4426 HORTIONTAL

Pol. Horizontal Vertical
L g L)
1225 1
1 1050
s Ll
10.6G o oy
~18G =J | "‘“‘"'& J | W“&
Avg mm MWW
15 fl

Site : 630HA1-CA
(ondition: AVG(UNTI) 6E 3n HORN 82113 4426 VERTICAL

L)

14Y)

115

Tt
WY

38.6G [
-40G o AVG{UN B¢

Avg i

38600 it 30160, 04, W, 40000
Frequency (HHz)

St G0
Condition: AVG(INTE) 6 1 SHF HORN 341 240807 HRTZNTAL

LI

V(UMD €

38600 i 3060, a4, W, 40000
Frequency (MHz)

Ste ;O
Condition: AVG(UNTE) 6 In SHF HOR 341 20807 VERTICAL
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Mode Band Edge
U-NII-5_5.925-6.425_Proprietary_CH91_6405MHz
ANT
Pol. Horizontal Fundamental
1 4“Leve\ (dBuV/m) w Level (dBuVim)
1
1225 1225
1050 1050
- s PEAK(UNI)._6E
700 1 700
il A e b A
525 525
30 350
Peak
175 115
5025 541, 6057 6173, 6269, 6405 1500 2400, 3800, 5200, 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3(HAL-CA site @ B3CHL-CA
Condition: PEAK BE(UNIT) 6F 3n HORN 82115 240306 HORTZONTAL Condition: PEAK(UNIT) 6F 3n HORN 02115 240306 HORTZONTAL
: REW:1680. 60ekitz VEW:3000.000kHz SHT:Auto : REW: 1080 000Ktz VBH: 3009, 808kHz SHT:Auto
Mz dBuv/m dBuV/m B dBwv dB/m A8 B 4B m  deg Mz dBul/m dBuV/m  dB dBwV dB/m 0B B A8 m  deg
1 5917.88 67.87 B8.20 -21.13 49.52 3415 12,59 29,19 @.00 158 164 PEAK 1 6405.00 125,05 ------ ------ 106,77 3476 13.13 29.61 @.0e 158 164 PEAK
1 4“Leve\ (dBuV/m) w Level (dBuVim)
1225 135 1
1050 1050
875 815
L 0 AVGIUNI _5E
1
525 525
30 350
Avg
175 115
5825 541, 6057, 6173, 6269, 6405 1500 2400, 3800, 5200, 6600 8000
Frequency (MHz) Frequency (MHz)
Site : B3(HAL-CA site @ B3CHL-CA
Condition: AVG_BE(UNTI)_6E 3m HORN 82115 248806 HORIZONTAL Condition: AVG(UNIT)_6E 3m HORN 82115 248306 HORTZONTAL
- REW:1080. 00ekiz VEW:@.B18kHz ST:Auto  REW: 1088. 000Ktz VBH:0.B18kHz ST:Auto
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m  deg Mz dBuV/m dBuV/m 0B BV dBfm B B dB m deg
1 591374 56.67 68.20 -1L.53 39.13 3414 12,59 29,19 0.8 158 164 AVERAGE 1 6405.00 119.79 ------ ------ 101,56 3471 1312 29.68 8.00 158 164 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

Pol. Vertical Fundamental
14“LM(IIDJVHII) " Level (dBuVim)
1
1225 122
10 J 1050
N g i}
700 b j‘J
M A A i L L
7L s =
350 30
Peak
11! .
5825 5941, 6057, 6173, 6260, 6405 1 2400, 3800, 5200. §600. 000
Frequency (MHz) Frequency (MHz)
Site + B3CHe1-CA Site 1 03CH0L-CA
Condition: PEAK_BE(UNII) GE 3n HORN 82115 248886 VERTICAL (ondition: PEAK(UNIT)_SE 3n HORN_62115 240806 VERTICAL
+ RBH: 1000, 668kHz VBil: 3008, B08KkHz SHT:Auto + RBH: 1006, 00kHz VB: 3000, 000kHz SWT:Auto
Mz dBul/m dBuV/m  dB dBV B/ dB B dB o deg
1 587372 66.66 88.20 -21.54 49,18 3419 1258 29.20 @.6@ 156 185 PEAK Linit Read Mt Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
14“LM(IIDNMI) " Level (dBuVim)
1225 122 1
5 .
70 J m
) ../ [T
. %—/‘-’"‘d—‘/
350 350k
Avg
11! .
5825 5841, 6057. 6173, 6260, 6405 1 2400, 3800, 5200. §600. 000
Frequency (MHz) Frequency (MHz)
Site + B3CHe1-CA Site 1 03CH0L-CA
Condition: AV BE(UNIT) 6F 3n HORN 02115 24080 VERTICAL (ondition: AVG(UNLI)_6F 3n HORN 62115 249806 VERTICAL
+ RBI: 1000, 080kHz VBN:0.010kHz SWT:Auto + RBH: 1000, 00kiHz VBW:0,010KHz SHT:Auto
Mz dBuV/m dBuV/m 0B dBWV dB/m B OB dB am deg
1 591374 56.78 68.20 -11.50 39,14 3416 1259 29.19 @.08 156 185 AVERAGE Linit Read Mt Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

TEL : 408 9043300
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FCC RADIO TEST REPORT

Report No. : FR250408001B

Pol. Horizontal Vertical
ST L U howis AT IR
i =" U U T
Peak % ] WL} N WLM
Avg 1 1

1400, 20800, . 33600, 40000
Frequency (Mhz)
Site i @3CHOL-CA
Condition: PEAK(UNIT)_6E 3m HORN 02115 248806 HORIZONTAL
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MrdfaBs & W B @ & & @ dg
1 12810.00 49.56 83.20 -38.64 59.17 39.55 18.54 67.88 @.00 - -- PEAK
2 12810.00 40.75 68,20 -27.45 50.36 39.55 18.54 7.8 0.0 .- -- Average

1400, 20800, . 33600, 40000
Frequency (Whe)
Site  : B3CHOL-CA
Condition: PEAK(UNIT)_6E 3 HORN 2115 240886 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MrdfaBae & W B @ & & @ dg
1 12810.00 49.93 88.20 -38.27 59.53 39.56 18.54 67.88 0.1  -- - PEAK
2 12810.00 42.38 68.20 -25.82 51.98 39.56 18.54 67.86 0.0 .- -- Average

3 1921580 39.44 74.00 -34.56 41.85 37.91 22.81 53.50 -0.54 .. - PEAK

TEL : 408 9043300
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Report No. : FR250408001B

Site : 030H01-CA
Condition: AVG(UNTI) 6E 3n HORN 82115 246606 HORTZONTAL

Pol. Horizontal Vertical
L g L)
1225 1
1 1050
s Ll
10.6G o oy
~18G =J | "‘“‘"'& J | W“&
Avg mmw mw"“w
15 fl

Site : 630HA1-CA
(ondition: AVG(UNTI) GE 3n HORN 82115 246606 VERTICAL

L)

14Y)

115

Tt
WY

38.6G [
-40G o AVG{UN B¢

Avg i

38600 it 3160, 04, W, 40000
Frequency (HHz)

St G0
Condition: AVG(INTE) 6 1 SHF HORN 341 240807 HRTZNTAL

LI

V(UMD €

38600 i 3060, a4, W, 40000
Frequency (MHz)

Ste ;O
Condition: AVG(UNTE) 6 In SHF HOR 341 20807 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

Pol. Horizontal Fundamental
" Level (dBuV/m) 1 HL&\'&I(!I&JVM)
1225 1225
et
P
10! 1050
PEAK{UNI_6E
" | g 1 ]
" N y " g
i W WW"‘WW M’/ M“ dinfei
i 25 P
et
350
350
Peak 5
115
1.
1000 2400. 3800, 6600. 8000
5625 5601, 537, 503, 049, 105 Frequency (WHa)
Frequency (MHz)
) site @ B3CHAL-CA
Site : 030H01-CA Condition: PEAK(UNII) 6E 3n HORN_B2115 249806 HORIZONTAL
Condition: PEAK BE(UNTL)_6E 3n HORN 82115 240806 HORTZONTAL . RBH:1000.080kHz VBN: 3908 BoekHz SHT:Auto
: RBH:1006. 60Ktz VBH:3080.000KHz SHT:Auto Mz dBul/m dBV/n B BV dB/m 0B B B om  deg
Miz dBu/mdBuV/m B BV dB/m B B A8 om  deg 1 5065.80 121.63 -- ---- 104,05 34,18 1266 20.20 8.00 160 160 PEAC
1 5949 TLE5 8820 -16.35 5430 M5 1259 2.9 .00 160 168 PEAK 9,55 .07 1.6 .25 060 160 160 PEAC
o nLevel (dBuVim) 14 L2V (dBuVim)
1225 1
105, } “"‘"l—"“-\ 1050
3 &
o J L 1. AVG{UN 6E|
- e L) o
o i e L
] {JMM
10 350
Avg 1
1.
1 2400, X 5200, 6600 8000
5625 5681, 5437, 5993, 049, 105 Frequency (WHz)
Frequency (MHz)
) Site  : @30H01-CA
Site : 630H01-CA Condition: AVG(UNTI) 65 3 HORN_82115 24806 HORTZONTAL
Condition: AVG BE(UNTT) 6E 3 HORN 82115 240336 HORTZONTAL . RBW:1000.000KHz VBN:0.010KH SHT:Auto
+ RBi:1006. B0okHz VBW:@.016kHz ST:Auto
Mz dBuv/m dBuV/m B dBwv dB/m A8 B 4B m  deg Linit Read  Ant C(able Preamp Aux APos TPos
1 S468 63.39 6820 -4.81 45.84 .15 159 2.9 .00 160 168 AVERAGE Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuV/m dB BV dB/n B B dB om deg
1 5965.00 112.84 --- 95.26 34.18 12.60 20.20 0.0 168 160 AVERAGE
1 6085.00 11140 --- 93,85 .17 1262 29.25 0.00 160 160 AVERAGE
TEL : 408 9043300 Page Number : C23 of C163
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Report No. : FR250408001B

Mode Band Edge -L
U-NII-5_5.925-6.425 Proprietary CH3+11_5965+6005MHz
ANT
Pol. Vertical Fundamental
1 4“Leve\ (dBuV/m) w Level (dBuV/m)
1225 175 2
1050 105.0)
PEAK(UNI_6E
e M s \“NMM»M
528 525
%0 350
Peak
175 15
1500 2400, 00. 520 6600. 8000
5820 5881, 5937, 5993, 6049, 105 Frequency (MHz)
Frequency (MHz)
‘ Site @ @3CHAL-CA
Site G3(HOL-CA Condition: PEAK(UNIT)_GE 3n HORN 2115 240806 VERTICAL
Condition: FEAK_BE(UNH)_EE 3m HORN_B2115_240806 VERTICAL + RBU: 1060 BA0kHz VB 3008, Bo0kHz SWT:Auto
 RBl:1000. B08kHz VBii: 3000.000kHZ SHT:Auto Mz dBul/m dBV/n B BV dB/m 0B B B om  deg
Uiz dBuV/m dBuV/m A3 BV dB/m B dB B deg 1 505,80 10,87 --onen -ononv 03,33 M08 1.6 2.6 .00 159 185 PEAC
1 592496 67.36 88.20 -20.84 49.79 34,17 1259 29.19 0.8 159 185 PEAK 2 6005.00 120,62 ---mnn --eeee 103.06 34.19 12.62 29.25 @.88 159 185 PEAK
1 4“Leve\ (dBuV/m) " Level (dBuV/m)
I 1225
1225 )
1050 105.0)
o5 815
" 0 AVG{UND_6E
1 e )
52‘5_____~—'-”" 525
%0 350
Avg
175 15
1500 2400, 00. 520 6600. 8000
5826 5881, 5937 6049, 6105 Frequency (MHz)

\ 5983,
Frequency (MHz)

Site + B3CHAL-CA
Condition: AVG BE(UNLT) 6E 3m HORN 82115 248806 VERTICAL
 RBl:1000. 000kHz VBi:@.BLBkHZ SHT:Auto
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m  deg
1 5924.9 58.24 68.20 -9.96 48.67 34.17 12.59 29.19 .08 159 185 AVERAGE

Site © B3(Hal-CA
Condition: AVG(UNLI)_6E 3m HORN_82115_24886 VERTICAL
+ RBi: 1060.000kHz VEW:0.010kHz SWT:Auto
Mz dBul/m dBuV/m  dB dBV dBfm dB B A8 om deg
1 5965.00 107.86 ------ ------ 90.26 3420 12.60 29.20 @.8 159 185 AVERAGE
2 6@05.80 112,91 ------ ---oe- 95.35 3419 12.62 29.25 6.8 159 185 AVERAGE

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

Pol. Horizontal Vertical
4apLevel (dBuVim) 44gLe¥¢l (dBuVim)
1 1
1 1
o715 - ! o15) - !
| I LT LU [ s
LT U el 1 A O e T ™
ey M o “M
"% "%
Peak
1, 1
Avg
14400, 20800, . 39500, 40000 14400, 20800, . 39500, 40000
Frequency (MHz) Frequency (WHz)
Site  : @3CHBL-CA Site  : @3CHBL-CA
Condition: PEAK(UNII)_6€ 3n HORN 2115 248806 HORTZONTAL Condition: PEAK(UNII)_6€ 3n HORN 2115 248806 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T wrdeamdewin B G dm B B B deg T m B duln B W d/n B & B o deg
1 11930.00 43.38 74.00 -25.62 58.85 39.02 17.84 67.4 0.1 - PEAK 1 11930.00 48.85 74.80 -25.15 59.40 38.94 17.84 67.4 Q.1 - -~ PEAK
2 11930.00 39.96 54.00 -14.84 50.43 39.02 17.34 67.4 0.1l - Average 2 11930.00 39.92 54.00 -14.88 50.47 38.94 17.34 6.4 0.1l - - Average
3 12016.00 48.79 74.80 -25.21 58.98 39.89 17.99 67.28 .10 - Peak 3 12010.00 43.50 74.00 -25.580 58.73 39.65 17.99 67.28 6.10 - -~ Peak

4 17895.09 52.81 74.00 -21.99 56.9% 43.17 21.87 7.19 0.2

4 17895.09 52.84 74.00 -21.16 58.81 4.15 21.87 70.139 0.0  -- -- Peak

TEL : 408 9043300
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Site : 030H01-CA
Condition: AVG(UNTI) 6E 3n HORN 82115 246606 HORTZONTAL

Pol. Horizontal Vertical
L g L)
1225 1
1 1050
s Ll
10.6G o oy
~18G =J | "‘“‘"'& J | W“&
Avg mm MWMWI
15 fl

Site : 630HA1-CA
(ondition: AVG(UNTI) GE 3n HORN 82115 246606 VERTICAL

L)

14Y)

115

Tt
WY

38.6G [
-40G o AVG{UN B¢

Avg i

38600 it 30160, 044, W, 40000
Frequency (HHz)

St G0
Condition: AVG(INTE) 6 1 SHF HORN 341 240807 HRTZNTAL

LI

V(UMD €

38600 i 30460, a4, W, 40000
Frequency (MHz)

Ste ;O
Condition: AVG(UNTE) 6 In SHF HOR 341 20807 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

19
Mode Band Edge -L
U-NII-5_5.925-6.425_Proprietary_ CH43+51_6165+6205MHz
ANT MIMO
Pol. Horizontal Fundamental
1 4“Leve\ (dBuV/m) w Level (dBuV/m)
1225 1225 1
1050 105.0)
PEAK(UNI_6E
700 1 700
bty
b
528 525
%0 3540
Peak
175 15
1500 2400, 00. 520 6600. 8000
5820 5897, 5969, 6041, 6113, 185 Frequency (MHz)
Frequency (MHz)
‘ Site @ @3CHAL-CA
Site G3(HOL-CA Condition: PEAK(UNIT)_GE 3n HORN 2115 240806 HORIZONTAL
Condition: FEAK_BE(UNH)_EE 3m HORN_B2115_246806 HORTZONTAL + RBU: 1060 BA0kHz VB 3008, Bo0kHz SWT:Auto
 REl:1000. B08kHz VBii: 3000.000kHZ SHT:Auto Mz dBul/m dBV/n B BV dB/m 0B B B om  deg
Uiz dBuV/m dBuV/m A3 BV dB/m B dB B deg 1 G165.80 117,97 --one -onoev W04 .05 178 2938 .00 158 15 PEAC
1 5679.08 62.36 83.20 -25.54 44.89 34.09 12,53 29.20 0.9 158 156 PEXK 2 6205.00 107,09 --n-vn weeenn 89.42 3423 12.85 19.41 .08 158 156 PEAK
1 4“Leve\ (dBuV/m) " Level (dBuV/m)
1225 1225
1
1050 105.0)
o5 815
" 0 AVGIUN 6B
o 1 52‘5J-U“ muu I‘ \—H—IU l[
%0 350
Avg
175 15
1500 2400, 00. 520 6600, 8000
5825 5897, 5960, 6041, 13, 6185 Frequency (MH)
Frequency (MHz)

Site + B3CHAL-CA
Condition: AVG BE(UNLI) 6E 3m HORN_B2115 248806 HORIZONTAL
 RBl:1000. 000kHz VBi:@.BLBkHZ SHT:Auto
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m  deg
1 5913.56 5192 68.26 -16.28 34.38 34.14 12.59 29.19 .00 158 156 AVERAGE

Site : B3CHA1-CA
Condition: AVG(UNII)_6E 3m HORN_62115 248306 HORIZONTAL
: RBiY:1060.060kHz VB:@.elekkz SHT:Auto

Mz dBul/m dBuV/m  dB dBV dBfm dB B A8 om deg
156 AVERAGE
156 AVERAGE

1 6165.00 109.40 ------ ------ 91.85 3415 12.78 29.38 0.0 158
2 6208.60 160.51 ------ ------ 82.84 3473 12.85 20.41 @.ee 158

TEL : 408 9043300

Page Number

: C27 of C163




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

19
Mode Band Edge -L
U-NII-5_5.925-6.425_Proprietary_CH43+51_6165+6205MHz
ANT MIMO
Pol. Vertical Fundamental
1 4“Leve\ (dBuV/m) w Level (dBuV/m)
1225 1225
1050 105.0)
PEAK(UNI_6E
700 1 700
0 swwwmm 525
%0 3540
Peak
175 15
1500 2400, 00. 520 6600. 8000
5820 5897, 5969, 6041, 6113, 185 Frequency (MHz)
Frequency (MHz)
‘ Site @ @3CHAL-CA
Site G3(HOL-CA Condition: PEAK(UNIT)_GE 3n HORN 2115 240806 VERTICAL
Condition: FEAK_BE(UNH)_EE 3m HORN_B2115_240806 VERTICAL + RBU: 1060 BA0kHz VB 3008, Bo0kHz SWT:Auto
 RBl:1000. B08kHz VBii: 3000.000kHZ SHT:Auto Mz dBul/m dBV/n B BV dB/m 0B B B om  deg
Uiz dBuV/m dBuV/m A3 BV dB/m B dB B deg 1 G165.80 117,98 --onn -ononv W0.38 M2 1.8 2939 .00 158 261 PEAC
1 5897.08 60.69 88.20 -27.51 43.16 34,14 12.58 29.19 .08 158 201 PEAK 2 6205.00 112,38 --=men -eeeee 94,68 34.26 12.85 29.41 @.89 158 201 PEAK
1 4“Leve\ (dBuV/m) " Level (dBuV/m)
1225 1225
1050 105.0)
o5 815
" 0 AVGIUN 6B
7k 1 SZ‘SJMH H'H‘ U I‘ \—H—‘ U
%0 350
Avg
175 15
1500 2400, 00. 520 6600. 8000
5826 5897, 5968 41, 6113, 6185 Frequency (MHz)

) (il
Frequency (MHz)

Site + B3CHAL-CA
Condition: AVG BE(UNLT) 6E 3m HORN 82115 248806 VERTICAL
 RBl:1000. 000kHz VBi:@.BLBkHZ SHT:Auto
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m  deg

Site © B3(Hal-CA
Condition: AVG(UNLI)_6E 3m HORN_82115_24886 VERTICAL
+ RBi: 1060.000kHz VEW:0.010kHz SWT:Auto
Mz dBul/m dBuV/m  dB dBV dBfm dB B A8 om deg

1 6165.00 110.56 ------ ------ 92.96 3419 12.80 29.39 @.08 158 201 AVERAGE
1 5903.56 SL8 68.20 -17.12 3.5 .16 12.59 B9 0.0 15 200 AVERAGE 26580 165,16 --noen oo §.46 M6 185 941 880 18 291 AVERAGE
TEL : 408 9043300 Page Number : C28 of C163
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Pol. Horizontal Vertical

Peak W

Av
9 10 L SN L 500 ! . s 500 o

Site + B3CHaL-CA

Condition: PEAK(UNII)_6E 3 HORN_02115_248806 HORIZONTAL site  : @3CHAL-CA

Condition: PEAK(NTI)_6E 3 HORN 92115, 240806 VERTICAL

Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read Aot Cable Preamp Aux APos  TPos
S Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m 0B dBwV dB/m dB dB B cm deg -
1 12330.00 49.15 74.00 -24.85 59.31 39.19 18.15 67.60 0.10 - -~ PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B @ o deg
2 12330.00 40.22 54,80 -13.78 50.38 39.19 18.15 67.66 0.18  --  -- Average 1 12330.00 49.08 74.00 -24.92 59.29 39.14 18.15 67.60 @.18  -- - PEAK
3 12410.00 48.37 74.00 -25.63 58.48 39.15 18.22 €7.58 .10 - - Peak 2 12330.00 40.78 54.00 -13.22 50.99 39.14 18.15 €7.68 0.10 - - Average
4 12410.80 39.45 54.00 -14.55 49.56 39.15 18.22 67.58 0.10 - -~ Average 3 12410.00 47.58 74.00 -26.50 57.67 39.09 18.22 €7.58 0.10 - -~ Peak

5 18495.00 38.41 74.00 -35.59 40.94 38,15 22.31 53.45 -0.54 .- - PEAK 4 13495.00 39.24 74.00 -34.76 41.58 38.34 22.31 53.45 9.4 - - PEMK
£ 18615.80 38.12 74.8 -35.58 40.64 38.11 22.48 53.49 -9.54 .- - Peak - - - e

TEL : 408 9043300 Page Number : C29 of C163
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Site : 030H01-CA
Condition: AVG(UNTI) 6E 3n HORN 82115 246606 HORTZONTAL

Pol. Horizontal Vertical
L g L)
1225 1
1 1050
s Ll
10.6G o oy
~18G =J | "‘“‘"'& J | W“&
Avg mww m’“—‘www
15 fl

Site : 630HA1-CA
(ondition: AVG(UNTI) GE 3n HORN 82115 246606 VERTICAL

L)

14Y)

115

Tt
WY

38.6G [
-40G o AVG{UN B¢

Avg i

38600 it 30160, 04, W, 40000
Frequency (HHz)

St G0
Condition: AVG(INTE) 6 1 SHF HORN 341 240807 HRTZNTAL

LI

V(UMD €

38600 i 3060, a4, W, 40000
Frequency (MHz)

Ste ;O
Condition: AVG(UNTE) 6 In SHF HOR 341 20807 VERTICAL

TEL : 408 9043300
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Report No. : FR250408001B

Mode Band Edge
U-NII-5_5.925-6.425_Proprietary_ CH83+91_6365+6405MHz
ANT
Pol. Horizontal Fundamental
1 4“Leve\ (dBuV/m) w Level (dBuV/m)
1225 1205 s
1050 1050
PEAK(UNI_6E
700 700
528 525
%0 350
Peak
175 15
1500 2400, 00. 520 6600. 8000
5825 5041, 6057, 173, 289, 405 Frequency M)
Frequency (MHz)
‘ Site : B3CHAL-CA
Site G3(HOL-CA Condition: PEAK(UNIT)_GE 3n HORN 2115 240806 HORIZONTAL
Condition: FEAK_BE(UNH)_EE 3m HORN_B2115_246806 HORTZONTAL + RBU: 1060 BA0kHz VB 3008, Bo0kHz SWT:Auto
 REl:1000. B08kHz VBii: 3000.000kHZ SHT:Auto Mz dBul/m dBV/n B BV dB/m 0B B B om  deg
Wiz cBuV/n dBuV/m  dB dBW dB/m B dB B m deg SR L Uy p——— %6.60 .60 1307 W57 680 157 173 PEAK
1 5859.80 62,14 83.20 -26.06 44,73 3405 1257 M.21 @@ 157 173 PEMK 7 GAB5.00 118,30 ==enen -eeeen 180,02 34.76 13.13 29.61 8.8 157 173 PEAL
1 4“Leve\ (dBuV/m) " Level (dBuV/m)
1225 1225
J
1050 1050
o5 815
" 0 AVGIUN 6B
5, 1 SZ‘SJMH H'H‘ U I‘ \—H—l U k“”\-—-u—*’u
%0 350
Avg
175 15
1500 2400, 00. 520 6600. 8000
5825 5041, 6057, 173, 289, 405 Frequency M)
Frequency (MHz)

Site + B3CHAL-CA
Condition: AVG BE(UNLI) 6E 3m HORN_B2115 248806 HORIZONTAL
 RBl:1000. 000kHz VBi:@.BLBkHZ SHT:Auto
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m  deg
1 5917.22 52.50 68.26 -15.68 34.97 34.15 12.59 29.19 0.8 157 173 AVERAGE

Site © B3(Hal-CA
Condition: AVG(UNLT)_6E 3m HORN_82115_248886 HORIZONTAL
+ RBi: 1060.000kHz VEW:0.010kHz SWT:Auto
Mz dBul/m dBuV/m  dB dBV dBfm dB B A8 om deg
1 6365.00 106,32 ------ ------ 88.20 34.60 13.07 29.57 0.8 157 173 AVERAGE
2 6405.80 109,64 ------ ------ 91.38 3474 13.13 29.61 6.8 157 173 AVERAGE

TEL : 408 9043300
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Report No. : FR250408001B

20
Mode Band Edge
U-NII-5_5.925-6.425_Proprietary_ CH83+91_6365+6405MHz
ANT MIMO
Pol. Vertical Fundamental
1 4“Leve\ (dBuV/m) w Level (dBuV/m)
1225 1225 7
1050 105.0)
PEAK(UNI_6E
700 700
1 W—um
il 515
525
%0 350
Peak
175 15
1500 2400, 00. 520 6600. 8000
5825 5941, 6057, 6173, 6269, 6405 Frequency (MHz)
Frequency (MHz)
‘ Site @ @3CHAL-CA
Site G3(HOL-CA Condition: PEAK(UNIT)_GE 3n HORN 2115 240806 VERTICAL
Condition: FEAK_BE(UNH)_EE 3m HORN_B2115_240806 VERTICAL + RBU: 1060 BA0kHz VB 3008, Bo0kHz SWT:Auto
 RBl:1000. B08kHz VBii: 3000.000kHZ SHT:Auto Mz dBul/m dBV/n B BV dB/m 0B B B om  deg
Uiz dBuV/m dBuV/m A3 BV dB/m B dB B deg G N LV A— .08 .66 13.07 057 em 171 196 PEAC
1 5893.44 60.21 88.20 -27.99 42.68 34,14 12.58 29.19 .08 171 196 PEAK 2 6405.00 114,59 --emes -eeeee 9.19 34.89 13.13 29.62 @.88 171 196 PEAK
1 4“Leve\ (dBuV/m) " Level (dBuV/m)
1225 1225
1050 105.0) £
o5 815
" 0 AVGIUN_6E
5 1 SZ‘SJMH H'H‘ U I‘ \—H—‘ U ji
%0 350
Avg
175 15
1500 2400, 00. 520 6600. 8000
5825 5941, 6057, 6173, 6269, 6405 Frequency (MHz)
Frequency (MHz)

Site + B3CHAL-CA
Condition: AVG BE(UNLT) 6E 3m HORN 82115 248806 VERTICAL
 RBl:1000. 000kHz VBi:@.BLBkHZ SHT:Auto

Site : B3CHA1-CA
Condition: AVG(UNII)_6E 3m HORN_82115 248386 VERTICAL
: RBiW:1060.060kHz VB:0.elekkz SHT:Auto

Mz dBul/m dBuV/m  dB dBV dBfm dB B A8 om deg
Uiz dBuV/m dBuV/m 4B dBV dB/m B dB B deg G N LT JR— B6.42 .66 13.07 20.57 @m0 171 196 AVERAGE
1 974 S0.B 6.0 -18.017 32.47 %5 1259 M09 0.00 11 195 AVERAGE PR — B3.51 .81 1312 20.60 @88 171 106 AVERAGE
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seamranas. FCC RADIO TEST REPORT Report No. : FR250408001B

Pol. Horizontal Vertical

g e (B) g B

=

g L i I T I

W
35,
Peak 1 1
Avg 14400 20000 . 13500 0000 14400 20000 . 13500 0000
Frequency (kz) Frequency (WHz)
Site : @3(HeL-CA Site : @3(HeL-CA
Condition: PEAK(UNII)_6E 3n HORN_B2115 240806 HORIZONTAL Condition: PEAK(UNII)_GE 3n HORN 82115 240806 VERTICAL
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m dB dB dB m deg Mz dBuV/m dBuV/m  dB BV dB/m d8 dB dB m deg
1 12730.00 49.80 88.20 -38.40 59.40 39.43 18.47 67.68 0.0  -- -- Peak 1 12730.00 49.26 83.20 -38.94 58.B4 39.45 18.47 67.60 @.10  -- -- Peak
2 12730.00 41.04 68,20 -27.16 50.64 39.43 18.47 67.66 0.10  --  -- Average 2 12730.00 40.14 68,20 -28.86 49.72 39.45 18.47 67.66 0.10  --  -- Average
3 12810.00 50.85 88.20 -38.15 59.66 39.55 18.54 67.80 .10 - -~ PEAK 3 12810.00 49.79 £8.20 -38.41 59.39 39.56 18.54 €7.8¢ 0.10 - -~ PEAK
4 12610.00 41.46 68.20 -26.74 51.87 39.55 18.54 67.88 0.0 - -~ Average 4 12610.00 40.28 68.20 -27.92 49.88 39.56 18.54 67.88 0.0 - -~ Average
5 19995.00 38,40 74.80 -35.60 40.65 38.87 2274 535 -9.54 .- -- Peak 5 10095.00 3778 74,00 -36.22 40.88 38.18 22.74 5352 -9.54 .- - Peak
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